' N Aluminum Patio Covers
meﬂmax L] .
Installat Instruct

BUILDING PRODUCTS, INC, nsia ?’2'? : 6253/01" uctions

Rain Flaskin,

Slde Fascia

5 @ ﬁ/Corner Cap

%\-Sfobiﬁzer Cip Header Splice
%55’ Exiruded Header
W - Pa 7
l”} onnector Bracket
Comer Ca
5.5 Exiruded Header ﬁ

RS

Dovmspout Assembl
' <£yConnectm Bracket

Ledger Board-~._g

Cj\fcf“ In.:.tmle«ﬁ )

Side Fascla

loverleal Column

Clovetleaf Column

Connaclor Bracket

Recommended Tools:
Safety Glasses Variable Speed Drill Hammer
Work Gloves Extension Cord Socket Wrench
Stud Finder 1/8" Drill Bit Hex Head Drivers
Ladder - 5/16" Drill Bit Crescent. Wrench
Framing Square 1/4” Masenry Bit Chalk Line
Pencil 1/2” Hole Saw Caulk Gun
Level Tape Measure

Before You Begin:

Thank you for choosing Amerimax Aluminum Patio Cover Kit. Before you begin, there are several things to note:

1. Please read all instructions carefully. Check the Bill of Materials for any missing parts, and gather necessary tools. The
paint finish can be scratched so place materials on a tarp or other material to prevent scratching. '

2. You may be required to obtain a building permit for an attached structure from your local building authority. This prod-.
uct can only be installed in 10, 20, or 30 psf (pounds per square foot). snow load and 90 mph wind speed zone. This
product.is listed under [CBO Evaluation Report #2621P. You may have to submit two copies of your piot and also a
copy of the evaluation réport to your local building authority for a building permit. Contact your local building de-
partment for details and your area’s snow and wind load.

3. Note that this patio cover kit is not designed to carry additional loads such as hanging plants, swings, peopie, trellis’s or
other objects. This patio cover cannot be enclosed with mesh screening.




1. Install Ledger Board (see note under step 2)

Notes: 1. Use a2” x 8" (1 12" x 7 172" true size} Douglas Fir #2 or better for ledger board. Do not use pressed

board, OSB, or particle board.
2. For 10psf snow load, a ledger board is not requtived. Place the #10 x 27 screws every 16” on-center of the house

sthds,

Select mounting area on wall. Snap a level chalk along the wall to focate the bottom of the ledger board. Remember,
for proper drainage, the panels must be installed at a minimnm slope of 1/2” per 1 foot of projection.

Attach a ledger board to the side of the house or ends of the roof rafters as marked by your chalk line at the required
height. Fasten the ledger hoard to the house studs using 1/4” x 4” lag screws. Refer to the Table A below to deter
mine how many lag screws to be used per stud. Studs are assumed to be 16” on center.

C. TPlace the 2” x 8” Ledger Cover over the wood ledger board.

[

- Table A
Projection Snow Load (psf)
A {ft.) 10 20 30
ol 8 1 1 1
10 1 1 1
12 1 2 2
HOUSE 14 1 2 2
STUDS—*¢!
Screws per Stud 16" on center,

174" x 4" Lag Screw

2. Awning Rail / J Hanger Assembly

A. Snap a chalk line across the ledger board and use it as a guide for installing the A-rail.

B. Place the A-rail against the ledger board and along the chatk line, insuring the A-rail is level.

C. Place a #10 x 2" screw every 16" for 10 psf snow load (every 8” for 20 psf and 30 psi) for the along
D.

the A-rail and snugly tighten down.
Now slide the J-hanger into the corresponding section of the A-rail. The J-hanger will be secured in-

place in a later step.

Page 2



3. Gutter/Fascia and Post

A. Ifthe header is provided in two or more sections, it must be spliced together. All splices must be
within ! foot of a column.
1. Apply a generous amount of caulk to the inside of the ends of the headers to be spliced
2. Place the splice so that the is evenly centered between the two Header pieces.
3. Fasten the splice using four #14 x 3/4”" TEK screws.
4, Place the second header over the splice and it butt squarely with the other section. Again, fasten
with screws on the back leg of the splice, as shown.

5.5" Extruded Header,

[T\
-

. 172 bamy f27
1/2—! t 7 —-1—'] SELEATE I PN
wict peraL

8 1/27 EXTIRUDED HEABER SPLICE

A=

5.5" Exfrucdled Header

B. The columns for each end of the header are normally instailed 12” to 24”* from the ends.
1. Mark these locations on the bottom of the header.
2. Measure the remaining distance between the two marks and divide this distance by columns pro-
vided minus one. This will be the spacing (center to center) between the remaining columns.
3. Mark the locations for each remaining column.

Example: A patio cover is 24" long and 4 columns have been provided. You wish to install end col-
umns centered 18” from each end. This will leave 21° between end columns. For spacing of remain-
ing columns, divide 21" by 3 (4 columns minus 1). The spacing between columns will be 7°0” on

center.

5.5" Extruded Header

C. 1. Position top column brackets equal distances
from each mark on the bottom of the header and
drilf holes through the bottom of the header.

2. Bolt the brackets to the header using 1/4* x 3/4”
bolts with 1/4” nuts and washers.

3. Caulk generously inside the header around the
protruding bolts and nuts. ’

4. Insert the columns inio the brackets and drill
holes through each side of the bracket and col-
uIn posts. AT

5. Attach the columns to the brackets using 4- [ ( I
#14 x 3/4” TEK screws.

6. Raise the column header assembly and position it
parallei to the wall hanging, '

7. Stabilize the column and header with ladders and
rope, or if adequate help is avaitable it may be
held in place until the first roof panels are at-
tached.

Connector Bracket

1/4" x 3/4" Boit & Nut

]
Q([ =
/choveriecf Celumn

Page 3



#1020 3/4" TEK

4. Installing Roof Panels and Anchor Columns
Note: Install one panel between the hanger and the header
on each end of the patio, using one #10 x 5/8” TEK screw at
each end of the panels. Check for squareness of the as-
sembly, shifting the header until square. Then permanently
Jasten one of the panels as shown. Additional panels will in-
stall from this end.

A. 1 Place one screw in each valley. Screws go in from above on
the top rail and from the bottom in the valleys. In addition, one
screw is fastened through the top of the hanger and into
the mated interlock.

2. Later, when the other panels have been installed, the
loosely installed panel at the other end may be removed and
then properly interlocked to the adjacent panel.

B. 1. The panels attach to the header in a similar way. All fasten-
ers are instalied from above. Again, one screw is used for
each panel valley, and the stabilizer clip and one screw are
used at the interlock between panels,

2. Before attaching additional panels, square the patio by
shifting the header.

Note: 12° and 14’ projections will require a additional #10 x
5/8” TEK screw in the lock at the center of the span.

5.5 Edruded Header

) ]

[
g

o] el

#10 x 3/4" TEL Screws
from top into Header HI10 x 3/4° TEK Screws
into lock from top

R C——

C.

mum of 1/2” for each 1 foot of panel length. .

tachment to upper brackets in previous step).
D.

1. Before installing the rest of the roof panels, it is important first to anchor the columns.
2. Columns should be plumb and the bottom cut off to adjust the pitch in the roof for proper drainage and, at
the same time, to adjust the header so that it is level from end to end. (recommended roof pitch is a mini-

3. With the columns cut to length, plumb them again and mark the slab for attachment. Two 1/4” holes
should now be dritled through the bottom of column brackets and, with a 1/4” masonry bit, drill corre-
sponding holes 1 1/2” deep into the slab. Attach the brackets to the slab using the conerete anchors pro-
vided and hammering them into the concrete (making sure not to damage the threads).

4, Next, fit each post into its bracket and fasten with a 4 ~ #14 x 3/4” TEK screws on each side (same as at

1. Install the remaining panels by overlapping the interlocks and rotating to complete the interfock. Once
interlocked, attach as shown before.

Page 4



#10 % 3/4" TEK

Ny ———Side Fascla

5. Install Side Fascia and Corners

A. 1. Place the side fascia in position as
indicated in the step above. The open-
ing of the side fascia should overlap
the hanger at the house both above and
below and fit snugly against the end
of the hanger.

2. At the opposite end, the side fascia
should overlap the header.

3. Attach the side fascia with #8 x 1/2”
TEK screws through the side fascia
and header where they overlap: one
top and two on the bottom. Place
screws every 127 on center along the
length of the top of the side fascia.

4, Install side fascia to the opposite end
of patio in the same way.,

B. 1. Install corner caps as shown using four
#8 x 1/2” TEK screws.

W - Pan
5.5" Extruded Header

=
=
=
\#BX 1/2"TEK

Comner Cap

Slde Fascia

Page 5



5.5" Extruded Header

6. Install Rain Flashing

A.

=

=

Fasten rain flashing to the house wall or fascia board directly
above the hanger, using #10 screws every six inches.

Fasten flashing to the patio roof, using #8 x 1/2” TEK

at the roof panels interlock.

Overlap lengths of flashing at least one inch and fasten
through the overlap into the roof panel interfock below.
Caulk generously all along the attachment to the house and
over each screw at the panel interlocks.

5.5" exdruded Header

3 piece

Downspout

Assembly \

7. Install Downspouts

Using a hole saw on the drill, cut two 1” diameter holes
in the bottom of the header, this shouid be close to the
end column.

Place the downspout flange over the hole and fasten
with #8 x 172" TEK screws.

Tosert the downspout elbow into one end of the down-
spout tube and fasten from the sides with #3 x 1/2”
TEK screws.

Hold the downspout assembly in place to check for
proper length and cut it as required.

Slip the upper end of the downspout assembly over the
downspout flange and fasten from two sides with #8 x
1/2” TEK screws.

Place the downspout tube in the strap and attach it to
the column and fasten on two sides with #8 x 1/2”

. TEK screws.

stand back and admire your work! |

Page 6




A AN

&

Side Fascia

NN

-

5.5" Extruded Header

J - Hanger

i)

Corner

V/ Cap

3" Cloverleaf

»

=)

2" x 3" Downspout

Bill of Matecial:

5.5 Bxrruded Heander

Side Fascia

5.53" Bxiruded Header Splice

3.5" W.pan

3¢ Cloverieaf Column

J.hanger

A-rail

Gutter Plugs

R ain Plashing

2 x 3 Downspout Assembly

Corner Caps

Connector Bracket

Stabilizer Clip

3/8" Wedge Anchars & Muts

1/4"x 4" Lag Screws

#8 - 142" TBK Screws

#10 -2" Screws

#10 - 3/8" SM Screws

210 - 3/4" TEK Screws

15/16" Bolis

516" Nutand W asher

Synthetic Rubber Caulk

Touch-Up paint

Qj//
Column Assembly
=/ﬂ / = - é_éL/é« Gutter
Stabilizer Clip A - Rail Plug Rain Flashing
% % W - Pan %
yoa W /7
Column y
Header Splice Connector Bracket

1/4'" x 4" Lag Screw

#10 x 3/4" TEK Screw

[T 5]

mj}\\\“‘&\\\\\\

3/8" x-3 1/2" Wedge Anchor & Nut

Y

5/16" x 3/4" Bolt

..

5/16" Nut

#10 x 3/8" SM Screw

(s

#8 x 1/2" TEK Screw

#10 x 2" Screw

Page 7




Y .
Amerlmax Cantilevered Patio Structures
BUILDING PRODUCTS, INC, Installation Instructions

Issue Date ; 6/21/01

Raiin Flashing

Ledger Boara Co er A - Rail

Mot intd
J- Hanger
&' Flat pa
Side Fascia 3" Clovenedaf Header
uiter Splice
Gutter Fascia
"H" Bracket i
Corner Ca
3" Cloverleaf Post
Post Connector
Bracket \i}
Recommended Tools:
Safety Glasses Variable Speed Drill Extension Cord Pencil
Work Gloves 172" Hole Saw Socket Wrench Level
Stud Finder 1/8” Drll Bit Hex Head Drivers Tape Measure
Ladder 5/16” Driil Bit Crescent Wrench Chalk Line
Framing Square /4" Masonry Bit Hammer Caulk Gun

Before You Begin:
Thank you for choosing Amerimax Aluminum Patio Cover Kit. Before you begin, there are several things to note:

1. Please read all instructions carefully. Check the Bill of Materials for any missing pasts, and gather necessary tools. The
paint finish can be seratched so place materials on a tarp or other material to prevent scratching.

2. You may be required to obtain a building permit for an attached structure from your local building authority. This prod-
uct can only be installed in 10, 20, or 30 psf (pounds per square foot) snow load and 90 mph wind speed zone. This
product is listed under ICBO Evaluation Report #2621P. You may have to submit two copies of your plot and also a
copy of the evaluation report to your local building authority for a building permit. Contact your local building de-
partment for details and your area’s snow and wind load.

3. Note that this patio cover kit is not designed to carry additional loads such as hanging plants, swings, people, trellis’s or
other objects. This patio cover cannot be enclosed with mesh screening.




1. Install Ledger Board (see note under step 2)
Note: Use a 27 x 8" (1 1/2” x 7 172" true size) Douglas Fir #2 or better for ledger board. Do not use pressed

board, OSB, or particle board.

A, Select mounting area on wall, Snap a level chalk along the wall to locate the bottom of the ledger board. Remember,
for proper drainage, the panels must be installed at a minimum slope of 1/2” per 1 foot of projection.

B. Attach a ledger board to the side of the house or ends of the roof rafters as marked by your chalk line at the required
height. Fasten the ledger board to the house studs using 1/4” x 4” lag screws. Refer to the Table A below to deter

mine how many lag screws to be used per stud. Studs are assumed to be 16" on center.
C. Place the 2” x 8 Ledger Cover over the wood ledger board.

Table A
Projection Snow Load (psf)
s (ft.) 10 20 30
8 1 1 1
10 1 1 1
12 1 2 2
SUs—>1 /"'.' .1 4 1 2 2
i
el k E | —— V4" x4 Lag Screw Screws per Stud 16” on center.
R NN
g Lk
i
TR
1 Pl 1
RN
NN
pu iy
i : I
: i Ledger Board edget Board Cover
| A-Rai

A. Snap a chalk line across the ledger board and use it as a guide for installing the A-rail.

B. Place the A-rail against the ledger board and along the chalk line, insuring the A-rail is level.

C. Place a #10 x 2” screw every 16" for 10 psf snow load {every 8” for 20 psf and 30 psf) for the along
D

the A-rail and snugly tighten down.

Now slide the J-hanger into the corresponding section of the A-rail. The J-hanger will be secured in-

place in a later step.

Note: For 10 psf sntow load, a ledger board is not required. Place the #10 x 27 screws every 16”

into the house studs.

Pape 2




3. Cloverleaf Assembly

A. 1. Position the “H” brackets equal distances from each end of the Cloverleaf header.
2. Screw the bracket into the header using #14 TEK screws on each side. (as illustrated)
3. Slide the post into the bracket so that it is perpendicular to the header and attach it in the same -
fashion as before, (as illustrated)
4. Raise the post / header assembly, and position it parallel to the wail hanging,
5. Stabilize the post and header with ladders and rope, or if adequate help is available it may be
held in piace until anchored and the first roof panels are attached.

032 17540 06230

3w 3 Steel

Cloverleaf Header 06259

B L7580
-
i

¥ —

914 IEK Screw
8 per sde)

600

| T @—@
P 314 TEX Screm
L7300 8 per side)

R

_ _ ) i
05230~ | 1T 11 |
3 x ¥ Stu:/ 3083
Cloverieaf Post
Ledger Board
! | Rafter Hangers []
l halidine ()
a. Chalkiine Slab U
s POST
14X T4
[} TEX SCREWS
ONEACHSIDE |
LEVEL
et
b.Drilad/e* hole o Gleanholaby  d. Drive the concreta bolt e. Tightan to 7 fi. ths. with h
with the masonry bil.  Dlowingeutihe  holtfarenoughinte  a 7/16” Torque Wrench or,
Driatleast 2 4f2*  debrs. the hots so that at if not available, 2 or 3 lums
desp. leastsi threads are  from the ﬁnge; tight
P L f‘mﬂ“f
nt
damage threads. r anchor seting.

4. Post Bracket Installment and Post Attachment
A. 1. Posts should be plumb and the bottom cut off to adjust the pitch of the panels for proper drainage and, at

the same time, to adjust the header so that it is level from end to end. (recommended roof pitch is a
minimum of 1/2” for each 1 foot of panel length.

2. With the posts cut to length, plumb them again and mark the slab for attachment. Two 1/4” holes
should now be drilted through the bottom of post brackets and, with a 3/8” masonry bit, drill
corresponding holes 2” deep into the slab. Attach the brackets to the slab using the concrete anchors
provided and hammering them into the concrete (making sure not to damage the threads).

3. Next, fit each post onto its bracket and fasten with a 4 - #14 x 3/4” TEK screws on each side (same as

attachment to upper brackets in previous step).

Page 3



5. Installing Roof Panels

Note: Install one panel between the hanger and the header
on each end of the patio, using one #10 x 5/8” TEK screw at
each end of the panels. Check for squareness of the as-
sembly, shifting the header until square. Then permanently
fasten one of the panels as shown. Additional panels will
install from this end.

A. 1. Place one screw from above of each valley through the
Cloverleaf Header. Place one screw from the bottom of each
valley through the J-Hanger. In addition, place one screw is
fastened through the top of the hanger and into the mated
interlock.

2. Later, when the other panels have been installed, the
loosely instalied panel at the other end may be removed and
then properly interlocked to the adjacent panel.

Note: 12" and 14’ projections will require a additional #10 x
5/8” TEK screw in the lock at the center of the span.

Through the J-Hanger into the Lock
& the Stabilizer Clip into the Lock

Through Top into Header Through Tep mto Header

\L’Ihmugh Botiom into

T - Hanger

#10x 5/8"' TEK
{from below)

#10x 5/8"' TEK
{from above}

A - Rail %

ZX

J - Hanger:
6" Flat Pan :
#10x 5/8"' TEK

#10 x 5/8" TEK

&' Flot Pan

3" Cloverieaf
Header

6. Gutter/Fascia Assembly

within 1 foot of a post.

3. Fasten the splice using four #14 x 3/4” TEK screws.

with screws on the back leg of the splice, as shown.

5.5 Exinuded Heoder:

1. Apply a generous amount of caulk to the inside of the ends of the headers to be spliced
2. Place the splice so that the is evenly centered between the two Header pieces.

A. If the gutter is provided in two or more sections, it must be spliced together, All splices must be

4. Place the second header over the splice and it butt squarely with the other section. Again, fasten

FRAX 4 TER

214 3£ TEK

J

5 Haoder Spice

V2"

e

=4

kY

1/2»—-— a1 /2
R L 'I DIRCTIN

——a1/2"

5.5 Extudad Header

t6*
SPLICE DETAIL

5 1/27 EXTRUDED HEADER SPLICE

Page 4




7. Mounting the Fascia Gutter }
Note: You may require assistance in holding the #10 x 5/8" TEK
Gutter Fascia in place until properly secured.
#10 x 5/8" TEK
1. Place the Gutter Fascia over the end of the pans. (into lock)
Place one screw through every valley of the pan
down through the Gutter Fascia. Stabilizer Clip
2. Set a stabilizer clip into place. Align the clip so
that it is centered above the lock of the pans, it
should also fit snuggly into the groove in the
Gutter Fascia.
3. Place one screw through the top of the stabilizer
clip into the lock of the pans.

4. Repeat this step along the entire length of the
Gutter Fascia. 6" Flat Pan

Gutter Fascia

#8x 5/8" TEK

Side Fascia

8. Install Side Fascia and Corners

A. 1. Place the side fascia in position as indicated in the step above, The opening of the side fascia
should overlap the hanger at the house both above and below and fit snugly against the end
of the hanger.

2. At the opposite end, the side fascia should overlap the gutter.

3. Attach the side fascia with #8 x 3/8” TEK screws through the side fascia and gutter where they
overlap: one on the top and two on the bottom. Place screws every 12" on center along the
length of the top of the side fascia into the pan.

4, Install side fascia to the opposite end of patio in the same way.

B. I.Install corner caps using four #8 x 5/8” TEK screws. Place two through one side into the gutter.
Then two through the other sideinto the side fascia. -
2. Repeat this step on the other corner.

Side Fascia

/ Gutter Fascia

#8 x 5/8" TEK

Corner Cap

Page 5



Ledger Board

Rain F!cshing\

Sicle Foscia

4" Flat Po

Downspout
Assembly

¥
o

9. Install Rain Flashing

A.

B.

Fasten rain flashing to the house wall or fascia board directly
above the hanger, using #10 screws every six inches.

Fasten flashing to the patio roof, using #8 x 5/8” TEK

at the roof panels interlock.

Overlap lengths of flashing at ieast one inch and fasten
through the overlap into the roof panel interlock below.
Caulk generously all along the attachment to the house and
over each screw at the panel interlocks.

10. Install Downspouts

A. Using a hole saw on the drill, cut two 17 diameter holes
in the botiom of the header, this shouid be close to the
end post.

B. Place the downspout flange over the hole and fasten
with #8 x 5/8” TEK screws.

C. Insert the downspout elbow into one end of the down-
spout tube and fasten from the sides with #8 x 5/8”
TEK screws.

D. Hold the downspout assembly in place to check for
proper length and cut it as required.

E. Slip the upper end of the downspout assembly over the
downspout flange and fasten from two sides with #8 x
5/8” TEK screws.

F. Place the downspout tube in the sirap and attach it to
the post and fasien on two sides with #8 x 5/8”

TEK screws.

" Now, stand back and admire your work!

H d
i k

Page 6




)/

v
LYy

Side Fascia

L

Gutter Fascia

Bill of Material
Gutter Fascia
Side Fascia
Gutter Splice
6" Flat Pan
3" Cloverleaf Post
3" Cloverleaf Header
J-Hanger
A-Rail
Ledger Board Cover
Rain Flashing
2" x 3" Downspout Assembly
Corner Caps
Post Connector Bracket
Stabilizer Clip
"H" Bracket
1/4" Wedge Anchor & Nuts

J - Hanger

 —

Corner
i Cap

»

===

#8 - 5/8" TEK Screws
#10 - 2" Screws
#10 - 5/8" TEK Screws
#14d - 3/4" TEK Screws
1/4" x 4" Lag Screw
Caulk
Touch-up Paint

=L 3" Cloverleaf 2" x 3" Downspout
& Post & Header Assembly
o — £q
» _ 739 4 Ledger Board
Stabilizer Clip A - Rail Cover Rain Flashing

Gutter Splice

L LS

Post
Connector Bracket

1 .17

6" Flat Pan "H" Bracket

1/4" x 4" Lag Screw

3/8" x 3 1/2" Wedge Anchor & Nut

[£_5]

#14 x 3/4" TEK Screw

s

#10 x 5/8" TEK Screw

s

#8 x 5/8" TEK Screw




